
 

    

 
  
 
 
      
  

 
 

AGENDA 
 

1. Call to order the business meeting of the Bartlesville Municipal Authority by Chairman 
Copeland. 

 
2. Roll Call and Establishment of a Quorum. 

 
3. Invocation. 

 
4. Citizens to be heard. 

 
5. Discuss and take possible action to approve the Special Meeting Minutes of March 4, 2024. 

 
6. Consider and take possible action to approve a Resolution of the Bartlesville Municipal Authority 

adopting the Planning and Environmental Information Document for the proposed Chickasaw 
Wastewater Treatment Plan Expansion Project. Presented by Terry Lauritsen, P.E., Director of 
Water Utilities. 

7. BMA Trustee Comments and Inquiries. 
 

8. Adjournment. 
[...]
5.3.2 Vegetation ................................................................................................................................... 13 



Environmental Information Document/Environmental Report  
City of Bartlesville Chickasaw Wastewater Treatment Plant Expansion                                                                        

iii 

 

 

5.4 WATER & RELATED RESOURCES .................................................................................................. 14 

5.4.1 Floodplains ................................................................................................................................. 18 

5.4.2 Wetlands ..................................................................................................................................... 18 

5.5 FISH AND WILDLIFE ......................................................................................................................... 19 

5.5.1 Threatened and Endangered Species ........................................................................................ 20 

5.6 CULTURAL RESOURCES ................................................................................................................. 23 

5.6.1 SHPO Consultation ..................................................................................................................... 23 

5.6.2 Tribal Consultation ..................................................................................................................... 23 

5.7 AIR QUALITY ..................................................................................................................................... 24 

5.8 HAZARDOUS WASTE - ENVIRONMENTAL DUE DILIGENCE ......................................................... 25 

5.9 GEOLOGY ......................................................................................................................................... 26 

5.10 CLIMATE CHANGE...................................................................................................................... 26 

5.11 NOISE .......................................................................................................................................... 27 

5.12 CUMULATIVE EFFECTS ............................................................................................................. 27 
 

LIST OF FIGURES AND TABLES 
 

Figures 
Figure 1 – Annual Average Per Capita Flow vs. Annual Rainfall (2001-2020 ........................................................... 1 

 
Tables 
Table 1 – Chickasaw WWTP Projected Flow Summary ................................................................................................ 4 
Table 2 – Summary of Flow and Load Design Criteria .................................................................................................. 5 
Table 3 – City of Bartlesville Demographics .................................................................................................................... 6 
Table 4 – Identified Aquatic Features .............................................................................................................................. 15 
Table 5 – Additional Identified Aquatic Features .......................................................................................................... 16 
Table 6 – Total Combined Acreage .................................................................................................................................. 16 
Table 7 – Federally-listed Threatened and Endangered (T&E) Species .................................................................. 20 
Table 8 – T&E Species Conclusion Table ....................................................................................................................... 21 
Table 9 – National Ambient Air Quality Standards ....................................................................................................... 24 
Table 10 – Resource Impact Matrix .................................................................................................................................. 30 

 

APPENDICES 
 

Appendix A – Exhibits, Maps, & Representative Photographs 
Appendix B – Agency and Tribal Coordination and Public Engagement Documentation 
Appendix C – Waters of the United States Delineation Report of Survey 
Appendix D – Biological Assessment 
Appendix E – Hazardous Materials Assessment 



Environmental Information Document/Environmental Report  
City of Bartlesville Chickasaw Wastewater Treatment Plant Expansion                                                                        

iv 

 

 

 

ACRONYMS/ABBREVIATIONS 

Acronyms/Abbreviations Definition 

AADF Average annual daily flow 
ACH Air changes per hour 

ANSA American National Standards Association 
AOR Actual oxygen requirement 

ASTM American Society for Testing and Materials 
Bartlesville City of Bartlesville 

BOD Biochemical oxygen demand 
CEC Constituents of emerging concern 

CMU Concrete masonry unit 
CWWTP Chickasaw Wastewater Treatment Plant 

DAF Dissolved air floatation 
DAFT Dissolved air floatation thickener 

DMRs Discharge Monitoring Reports 
EID Environmental Information Document 

EPDM Ethylene propylene diene monomer 
FEB Flow equalization basin 

FPM Fluoroelastomer 
fps Feet per second 

GBT Gravity belt thickener 
gpcd Gallon per capita per day 

gpm Gallon per minute 
hp Horsepower 

HPDE High-density polyethylene 
HRT Hydraulic residence time 

HVAC Heating, ventilation, and air conditioning 
IBC International Building Code 

IFAS Integrated fixed film activated sludge 
lbs/day Pounds per day 

LP-HO Low Pressure-High Output 
LP-LO Low Pressure-Low Output 

IPR Indirect potable reuse 
MAU Make-up air unit 

MCC Motor control centers 
MG Million gallons 

MGD Million gallons per day 
mg/L Milligrams per liter 

 



Environmental Information Document/Environmental Report  
City of Bartlesville Chickasaw Wastewater Treatment Plant Expansion                                                                        

v 

 

 

 

Acronyms/Abbreviations Definition 

MLE Modified Ludzack-Ettinger 
MLR Mixed liquor return 

MLSS Mixed liquor suspended solids 
MM Maximum month 

NFPA National Fire Prevention Association 
NG Natural gas 

NOAA National Oceanic and Atmospheric Administration 
NPSH Net positive suction head 

OAC Oklahoma Administration Code 
O&M Operations and maintenance 

ODEQ Oklahoma Department of Environmental Quality 
ODOC Oklahoma Department of Commerce 

OM&R Operation, maintenance, and replacement 
OPCC Opinion of probable construction cost 

OPDES Oklahoma Pollutant Discharge Elimination System 
ORP Oxidation reduction potential 

OWRB Oklahoma Water Resources Board 
PD Positive displacement 

PEMB Pre-engineered metal building 
ppd Parts per deciliter 

psi Pounds per square inch 
PVC Polyvinyl chloride 

RAS Return activated sludge 
RDT Rotary drum thickeners 

SCADA Supervisory control and data acquisition 
scfm Standard cubic feet per minute 

SOR Surface overflow rate 
SOTE Standard oxygen transfer efficiency 

TBF Traveling bridge filters 
TSS Total suspended solids 

UV Ultraviolet 
UVT Ultraviolet transmittance 

VAV Variable air volume 
VFD Variable frequency drive 

WAS Waste activated sludge 
WLA Wasteload allocation 

WSE Water surface elevation 
WWTP Wastewater treatment plant 

 



Environmental Information Document/Environmental Report  
City of Bartlesville Chickasaw Wastewater Treatment Plant Expansion                                                                        

 

 P a g e  | 1   
  

 

 
The purpose of the proposed action is to expand and improve functional handling capacity of the City of Bartlesville’s 
wastewater treatment plant. The need for the proposed action is to increase the capacity of the Chickasaw WWTP 
from 7.0 to 8.2 million gallons per day (MGD). The implementation of indirect potable reuse (IPR) is included in this 
project, which will allow the City of Bartlesville to become more resilient and effective in water use and conservation. 

The City of Bartlesville engaged the consulting engineering firm Tetra Tech to perform design, bid, and construction 
phase services for the overall Chickasaw Wastewater Treatment Plant Expansion project and included following 
key elements: 

 
• New administration building, 

• Chickasaw lift station improvements, 

• Chickasaw flow equalization basin improvements, 

• New headworks structure, 

• Primary clarifier rehabilitation and improvements, 

• Aeration basin improvements and modifications, 

•  New blower improvements and air piping modifications, 

• New circular final clarifiers and conversion of existing rectangular clarifiers to sludge storage, 

•  New Return Activated Sludge / Waste Activated Sludge pumping, 

• New effluent filtration and backwash systems, 

• Conversion to ultraviolet disinfection systems, 

• New backup generator improvements, 

•  New WAS thickening building with new rotating drum thickeners, 

•  Anaerobic digester rehabilitation and improvements and new additional anaerobic digester, 

• Gravity belt thickener building improvements, 

• Indirect potable reuse side-stream incorporation improvements, 

• Plant-wide electrical and SCADA upgrades 
 

In 2010, The City of Bartlesville authorized Tetra Tech to complete a wastewater facility plan study which developed 
and outlined recommended capital improvements to the Bartlesville wastewater treatment facilities and a portion of 
the collection system, specifically the Limestone-Chickasaw conveyance corridor. The 2010 facility plan study 
projected a need for additional treatment capacity at the CWWTP and throughout the conveyance corridor in order 
to handle flows through 2040. Between 2017 - 2019, Tetra Tech prepared an amendment to the 2010 facility plan 
study in the form of technical memorandums (TM 1 through TM 4) that aimed to incorporate more current information 
and cover a planning period through 2050. Additionally, the amendment incorporated the concept of reuse by 
utilizing the CWWTP effluent to augment the Caney River for a more drought-resilient raw water supply. TM 1 
updated the projections of flow and wasteload over the planning period. TM 2 assessed the existing CWWTP and 
provided two (2) alternatives for treating the anticipated increase in flows. TM 3 assessed the existing Limestone-
Chickasaw conveyance corridor and provided two (2) alternatives for conveying the anticipated increase in flows. 
TM 4 summarized the findings, provided cost analysis, and made a recommendation. Of the alternatives evaluated 
in the amendment, the City elected to maintain all flows at the existing CWWTP. The resulting proposed project will 
upgrade and expand the existing CWWTP to allow all flows to be treated over the planning period. The project 
includes additional improvements that are required due to aging infrastructure and DEQ regulations. The City will 
obtain a State Revolving Funds loan through OWRB and supplement with local funding as needed. 

1.0 PROJECT SCOPE 



Environmental Information Document/Environmental Report  
City of Bartlesville Chickasaw Wastewater Treatment Plant Expansion                                                                        

 

 P a g e  | 2   
  

 

 

This EID has been prepared to identify, describe, and evaluate the potential environmental impacts to the human 
environment associated with the proposed expansion of and improvements to the Chickasaw Wastewater 
Treatment plant. The proposed project consists of the construction and/or implementation of the following elements: 
a new administration building, lift station improvements, FEB improvements, new headworks structure, primary 
clarifier rehab and improvements, aeration basin improvements/modifications, new blower improvements and air 
piping modifications, new circular final clarifiers and conversion of existing rectangular clarifiers to sludge storage, 
new return activated sludge and waste activated sludge pumping, new effluent filtration and backwash systems, 
conversion to ultraviolet disinfection systems, new backup generator improvements, new WAS thickening building 
with new rotating drum thickeners, anaerobic digester rehab and improvements, new additional anaerobic digester, 
gravity belt thickener building improvements, future indirect potable reuse side-stream incorporation improvements, 
plant-wide electrical and SCADA upgrades. Photographs of the proposed action area are provided in Appendix A. 
The facets of the proposed project associated with this EID involve soil excavation, surficial earth disturbance, and 
vegetation removal. Vegetation management will consist of trimming limbs of living trees and underbrush as well as 
clearing of the areas within and adjacent to the facility improvement site. Tree removal within the prospective 
floodwater basin north of the Caney River would be approximately 17 acres and the tree removal areas within the 
wastewater treatment plant expansion area would encompass 2 acres. It should be noted, the current design does 
not include development of the floodwater storage basin north of the Caney River but the site is discussed herein for 
informational purposes should floodwater storage be required. The total project area encompasses approximately 
45 acres of a mixture of open livestock pastures with scattered trees and forested riparian areas. All exposed soils 
within the construction areas would be restored upon completion. The general location of the project is shown on 
Figure 1 in Appendix A. Below are summaries of the facets, design objectives, and their service areas. 

 

2.1 PROJECT EXTENTS 

The proposed project extents are located in Bartlesville, Oklahoma. The proposed project is located in Sections 6 
& 7, Township 17 North, Range 13 East on the existing and new WWTP properties and proposed floodwater storage 
basin in Bartlesville, Washington County, Oklahoma. The project extents can be visualized in Exhibit A. 

 

2.2 GROWTH AND POPULATION TRENDS 

Prior to developing alternatives for the south interceptor, Tetra Tech was tasked with sizing the expansion of the 
WWTP and floodwater storage basin to accommodate both the current population and future growth. The current 
population of Bartlesville is approximately 37,290 people based on the United States Census website for July 1st, 
2020. Tetra Tech projected flows for 2050 using a future population of 41,441 based on Oklahoma Department of 
Commerce (ODOC) projections of population growth in Washington County. Using the projected population growth 
rates and expected capacity needs, the sewer basin size was calculated and designed to accommodate the 
expected population increases and future flow rate capacity requirements. 

 

2.3 CURRENT AND PROJECTED WASTEWATER FLOW 

Historical data from 2001 to 2020 was utilized to develop flow projections for the planning period through 2050. 
Over the entire 20-year period, the average per capita flow was 197 gallons per capita per day (gpcd), and the 
average rainfall during the period was 39.1 inches, which is slightly below the normal annual rainfall total of 39.2 
inches. To confirm the true average per capita flow under average rainfall conditions, a line was fitted to the per 
capita flow and rainfall data. Figure 1 shows a plot of the raw data, the fitted line (red dash), and the intercepts 
(light blue) of the average annual rainfall of 39.2 inches. The fitted line results in a per capita flow of 112 gpcd with 
no rainfall (the y-intercept). This is a reasonable per capita flow value for a community with the demographics of 
Bartlesville and supports the quality of the data and fitted line. At the average rainfall of 39.2 inches per year, the 
average annual per capita flow from the fitted line is 198 gpcd. Using the per capita flow rate of 198 gpcd, combined 
with the aforementioned 2050 design population of 41,441, the projected annual average daily flow for the design 